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Important Information

For assistance within the U.S.A. contact:
International Division
Goodman Company, L.P.
7401 Security Way
Houston, Texas 77040
713-861-2500-Telephone
713-863-2382-Facsimile

For assistance outside the U.S.A. contact:

Index

Functional Parts List 

Illustration and Parts

...................................................................................................

...................................................................................................

Views shown are for parts illustrations only, not servicing procedures

AR - As Required
NA - Not Available
NS - Not Shown
00000000 - See Note
QTY - Quantity    Example (QTY 3) (If Quantity not shown, Quantity = 1)
M - Model           Example (M1) (If M Code not shown, then part is used on all Models)

Text Codes:

 Example
 M1 - Model#1     
 M2 - Model#2     
 M3 - Model#3  

Expanded Model Nomenclature:

Daikin Company, L.P. is not responsible for personal injury or property damage resulting from improper service. 
Review all service information before beginning repairs.

Warranty service must be performed by an authorized technician, using authorized factory parts. If service is 
required after the warranty expires, Daikin Company, L.P. also recommends contacting an authorized technician 
and using authorized factory parts. 

Daikin Company, L.P. reserves the right to discontinue, or change at any time, specifications or designs without 
notice or without incurring obligations.
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Homeowner Support 
Daikin North America, LLC
19001 Kermier Road
Waller, Texas 77484
855-770-5678-Telephone
713-863-2382-Facsimile

International Division
Daikin North America, LLC
19001 Kermier Road
Waller, Texas 77484
713-861-2500-Telephone
713-863-2382-Facsimile

www.daikincomfort.com
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Functional Parts
Part
No: Description:

6024936 COMPRESSOR ASSY. (M3)

6024928 COMPRESSOR ASSY. (M1, M2)

6024932 DC FAN MOTOR (M1, M2)

6024942 FAN MOTOR (M3)

153875J FUSE 

131316J FUSE (M1, M2)

622418J OVERLOAD PROTECTOR 

6026445 PRINTED CIRCUIT ASSY. (M3)

6026444 PRINTED CIRCUIT ASSY. (M2)

6026443 PRINTED CIRCUIT ASSY. (M1)

6023975 REACTOR (M1, M2)

6025111 THERMISTOR ASSY. (M3)

6023970 THERMISTOR ASSY. (M1, M2)

Expanded Model Nomenclature

M1 - RX09QMVJU

M2 - RX12QMVJU

M3 - RX15QMVJU
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Ref.
No:

Part
No: Description:

Ref.
No:

Part
No: Description:

Image 1:  
COMPRESSOR ASSY. (M1, M2)60249281

VIBRATION ISOLATOR (M1, M2)091532J2

FLANGE NUT (M1, M2)135859J3

TERMINAL COVER (M1, M2)17277884

RUBBER BUSH/ LEAD WIRE (M1, M2)040139J5

RETAINER/ OVERLOAD PROTECTOR (M1, M2)380620J6

SOUND INSULATION (OUTER SLEEVE) (M1, M2)60243447

SOUND INSULATION (INNER SLEEVE) (M1, M2)60243368

SOUND INSULATION (TOP) (M1, M2)60243379

PLATE FINNED COIL HEAT EXCH. ASSY. (M1, M2)602493510

MUFFLER (M1, M2)154401J11

PUTTY (M1, M2)790005712

FOUR WAY VALVE ASSY. (M1, M2)602513013

GAS STOP VALVE ASSY. (M1, M2)602493014

GAS STOP VALVE ASSY. (SUB) (M1, M2)790003115

MUFFLER (M1, M2)140620716

BODY/ FOUR WAY VALVE (M1, M2)196413817

SUCTION PIPE (M1, M2)NA18

DISCHARGE PIPE ASSY. (M1, M2)790003319

MUFFLER (M1, M2)117029J20

PUTTY (M1, M2)602433821

VIBRATION ABSORBER/ REF. PIPING (M1, M2)980754J22

WEIGHT CLIP (M1, M2)980761J23

ELECTRONIC EXP. VALVE ASSY. (M1, M2)602513124

LIQUID STOP VALVE ASSY. (SUB) (M1, M2)790003525

BODY/ ELECTRONIC EXP. VALVE (M1, M2)198088226

MUFFLER (M1, M2)138233J27

PUTTY (M1, M2)138349J28

PUTTY (M1, M2)159396J29

SET PLATE/ STOP VALVE (M1, M2)602397830

VALVE CAP (M1, M2)215870331

VALVE CAP (M1, M2)175331432

FLARE NUT (M1, M2)172354633

FLARE NUT (M1, M2)119848J34

FITTING SPRING/ THERMISTOR (M1, M2)380120J35

REAR PLATE/ CONDENSER (M1, M2)790003636

PUTTY (M1, M2)175428537

FAN ROTOR (M1, M2)602397638

FAN RETAINING NUT (M1, M2)847002J39

DISCHARGE GRILLE ASSY. (M1, M2)602493140

SWITCH BOX (M1, M2)602433941

PRINTED CIRCUIT ASSY. (M1)602644342

PRINTED CIRCUIT ASSY. (M2)602644442

FUSE (M1, M2)131316J43

FUSE (M1, M2)153875J44

MOUNTING PLATE (HEAT SINK) (M1, M2)602434045

LOCKING CARD SPACER (M1, M2)602434146

CARD SPACER (M1, M2)602434247

THERMISTOR ASSY. (M1, M2)602397048

MACHINE SCREW WITH WASHER (M1, M2)125536J49

TRUSS HEAD TAPPING SCREW (M1, M2)109688J50

TAPPING SCREW (M1, M2)113783J51

TERMINAL BLOCK (M1, M2)156720J52

FIXTURE/ THERMISTOR (M1, M2)128511J53

FIXTURE/ THERMISTOR (M1, M2)172878154

EARTH WIRE (M1, M2)602494555

EARTH WIRE (M1, M2)205147756

MOUNTING PLATE (TERMINAL PLATE) (M1, M2)602434357

PAN HEAD TAPPING SCREW (M1, M2)183950458

Image 1:  
WIRE HARNESS (COMPRESSOR) (M1, M2)602397359

COIL/ FOUR WAY VALVE ASSY. (M1, M2)602513460

OVERLOAD PROTECTOR (M1, M2)622418J61

COIL/ ELECTRONIC EXP. VALVE (M1, M2)214936762

REACTOR (M1, M2)602397563

DC FAN MOTOR (M1, M2)602493264

BOTTOM FRAME ASSY. (M1, M2)602493365

SIDE PLATE (RIGHT) (M1, M2)602398066

SIDE PLATE (LEFT) (M1, M2)602398167

FRONT PLATE ASSY. (M1, M2)602493468

PARTITION PLATE (M1, M2)790004569

FAN MOTOR STAND ASSY. (M1, M2)602398870

COVER/ STOP VALVE (M1, M2)602511671

HANDLE (LEFT) (M1, M2)601607672

PLATE/ RADIATION SHIELD (M1, M2)602511773

PLATE/ CONDUIT MOUNTING (M1, M2)602511874

COVER (CONDUIT MOUNTING PLATE) (M1, M2)602511975

WASHER FACED HEAD TAPPING SCREW (M1, 
M2)

140380J76

HEX. HEAD TAPPING SCREW (M1, M2)109224J77

TRUSS HEAD TAPPING SCREW (M1, M2)008203J78

PAN HEAD TAPPING SCREW (M1, M2)048017J79

TOP PLATE ASSY. (M1, M2)602512080

CAUTION LABEL (ELECTRIC SHOCK) (M1, M2)NA81

LABEL (M1, M2)401152282

CAUTION LABEL (BURN) (M1, M2)NA83

TAPPING SCREW (M1, M2)113783J84

BRAND NAME LABEL (M1, M2)NA85

DRAIN JOINT (M1, M2)135886J86

Expanded Model Nomenclature
M1 - RX09QMVJU

M2 - RX12QMVJU

M3 - RX15QMVJU
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Ref.
No:

Part
No: Description:

Ref.
No:

Part
No: Description:

Image 1:  
COMPRESSOR ASSY. (M3)60249361

VIBRATION ISOLATOR (M3)128989J2

FLANGE NUT (M3)135859J3

TERMINAL COVER (M3)17277884

RUBBER BUSH/ LEAD WIRE (M3)040139J5

RETAINER/ OVERLOAD PROTECTOR (M3)380620J6

SOUND INSULATION (INNER SLEEVE) (M3)60250867

SOUND INSULATION (OUTER BODY) (M3)60238538

SOUND INSULATION (TOP) (M3)60238549

HEAT EXCHANGER ASSY. (M3)602508910

FOUR WAY VALVE ASSY. (M3)602567711

GAS STOP VALVE ASSY. (M3)602493712

GAS STOP VALVE ASSY. (SUB) (M3)602493913

MUFFLER (M3)170889J14

BODY/ FOUR WAY VALVE (M3)214959015

SUCTION PIPE (M3)602510416

DISCHARGE PIPE ASSY. (M3)602510517

MUFFLER (M3)152295J18

ELECTRONIC EXP. VALVE ASSY. (M3)602510619

LIQUID RECEIVER ASSY. (M3)602510720

LIQUID STOP VALVE ASSY. (M3)602510821

LIQUID RECEIVER (M3)99S840222

BODY/ ELECTRONIC EXP. VALVE (M3)131004J23

MUFFLER (M3)138233J24

STRAINER (M3)111167J25

PUTTY (M3)137963J26

MOUNTING PLATE/ STOP VALVE (M3)790007027

FLARE NUT (M3)119849J28

VALVE CAP (M3)601541129

VALVE CAP (M3)175331430

FLARE NUT (M3)172354631

PUTTY (M3)602524732

FAN BLADE (M3)602276133

LOCK NUT/ FAN (M3)847003J34

PROTECTION NET (LEFT SIDE) (M3)602576235

DISCHARGE GRILLE ASSY. (M3)602494136

EL. COMPO. MOUNTING PLATE (M3)602385737

PRINTED CIRCUIT ASSY. (M3)602644538

FUSE (M3)153875J39

MOUNTING PLATE (TERMINAL STRIP) (M3)602385840

TERMINAL BLOCK (M3)156720J41

EARTH WIRE (M3)205147742

THERMISTOR ASSY. (M3)602511143

FIXTURE/ THERMISTOR (M3)128511J44

FIXTURE/ THERMISTOR (M3)172878145

OVERLOAD PROTECTOR (M3)622418J46

WIRE HARNESS (COMP) (M3)790007447

COIL/ ELECTRONIC EXP. VALVE (M3)602292448

COIL/ FOUR WAY VALVE ASSY. (M3)602568049

FAN MOTOR (M3)602494250

TRUSS HEAD TAPPING SCREW (M3)121650J51

TRUSS HEAD TAPPING SCREW (M3)109688J52

PAN HEAD TAPPING SCREW (M3)183950453

TAPPING SCREW (M3)113783J54

BOTTOM FRAME ASSY. (M3)602494355

SIDE PLATE (RIGHT) (M3)602529256

SIDE PLATE (LEFT) (M3)602275857

FRONT PLATE (M3)602270658

PARTITION PLATE (M3)602276059

Image 1:  
FAN MOTOR STAND ASSY. (M3)602287160

FAN MOTOR STAND (M3)602510061

STOP VALVE COVER (M3)602270962

HANDLE (M3)602283563

HANDLE (M3)188570964

TERMINAL STRIP COVER (M3)602510165

DRIP PROOF COVER (M3)602286566

WASHER FACED HEAD TAPPING SCREW (M3)140380J67

TRUSS HEAD TAPPING SCREW (M3)008203J68

HEX. HEAD TAPPING SCREW (M3)109224J69

PAN HEAD TAPPING SCREW (M3)048017J70

TOP PLATE (M3)602283471

FITTING SPRING/ THERMISTOR (M3)380120J72

SOUND INSULATION (RV) (M3)602511273

LABEL (M3)401152274

SEALING MATERIAL (M3)790007975

SEALING MATERIAL (M3)790008376

CUSHION MATERIAL (FAN MOTOR STAND) (M3)790008477

CUSHION RUBBER (BOTTOM FRAME) (M3)790008578

SEALING MATERIAL (M3)602524979

SEALING MATERIAL (M3)790008680

SEALING MATERIAL (M3)790008781

CUSHION MATERIAL (CR FORM RUBBER) (M3)225603282

CONDUIT MOUNTING PLATE (M3)602510283

CAUTION LABEL (ELECTRIC SHOCK) (M3)NA84

CAUTION LABEL (BURN) (M3)601913085

BRAND NAME LABEL (M3)602525686

DRAIN JOINT (M3)135886J87

Expanded Model Nomenclature
M1 - RX09QMVJU

M2 - RX12QMVJU

M3 - RX15QMVJU
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